
000001



4/13/22, 1:24 PM TCEQ ePay

https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=receipts.pmt_detail&userid=605154&pmt_id=476301&message=epaysuccess 1/1

Trace Number:
Date:

Payment Method:
ePay Actor:

Actor Email:
IP:

TCEQ Amount:
Texas.gov Price:

Name:
Company:
Address:

Phone:

Your transaction is complete. Thank you for using TCEQ ePay. 



Note: It may take up to 3 working days for this
electronic payment to be processed and be reflected in the
TCEQ ePay system. Print
this receipt and the vouchers for your records. An email receipt has also been
sent.

Transaction Information

582EA000487918
04/13/2022 01:22 PM
CC - Authorization 0000013637
LAUREN CRONE
lcrone@lja.com
170.55.94.226
[...]
☒   The facility site boundaries within the applicant’s property boundaries 

☒   The distance the buffer zone falls into adjacent properties and the property boundaries 

of the landowners located within the buffer zone 

☒   The property boundaries of all landowners surrounding the applicant’s property (Note: if 

the application is a major amendment for a lignite mine, the map must include the 
property boundaries of all landowners adjacent to the new facility (ponds).) 

☒   The point(s) of discharge and highlighted discharge route(s) clearly shown for one mile 

downstream 

☒   The property boundaries of the landowners located on both sides of the discharge route 

for one full stream mile downstream of the point of discharge 

☐   The property boundaries of the landowners along the watercourse for a one-half mile 
radius from the point of discharge if the point of discharge is into a lake, bay, estuary, 
or affected by tides 

☐   The boundaries of the effluent disposal site (for example, irrigation area or subsurface 
drainfield site) and all evaporation/holding ponds within the applicant’s property 

☐   The property boundaries of all landowners surrounding the effluent disposal site 

☐   The boundaries of the sludge land application site (for land application of sewage sludge 
for beneficial use) and the property boundaries of landowners surrounding the 
applicant’s property boundaries where the sewage sludge land application site is located 

☐   The property boundaries of landowners within one-half mile in all directions from the 
applicant’s property boundaries where the sewage sludge disposal site (for example, 
sludge surface disposal site or sludge monofill) is located 

B. ☒   Indicate by a check mark that a separate list with the landowners’ names and mailing 

addresses cross-referenced to the landowner’s map has been provided. 

C. Indicate by a check mark in which format the landowners list is submitted: 

☐   Readable/Writeable CD ☒   Four sets of labels 

D. Provide the source of the landowners’ names and mailing addresses: Caldwell Central 
Appraisal District 

E. As required by Texas Water Code § 5.115, is any permanent school fund land affected by this 
application? 

☐   Yes ☒   No 

000037



TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 15 of 22 

If yes, provide the location and foreseeable impacts and effects this application has on the 
land(s):  
Click here to enter text. 

Section 2. Original Photographs (Instructions Page 44) 

Provide original ground level photographs. Indicate with checkmarks that the following 
information is provided. 

☒   At least one original photograph of the new or expanded treatment unit location 

☒   At least two photographs of the existing/proposed point of discharge and as much area 

downstream (photo 1) and upstream (photo 2) as can be captured. If the discharge is to 
an open water body (e.g., lake, bay), the point of discharge should be in the right or left 
edge of each photograph showing the open water and with as much area on each 
respective side of the discharge as can be captured. 

☒   At least one photograph of the existing/proposed effluent disposal site 

☒   A plot plan or map showing the location and direction of each photograph 

Section 3. Buffer Zone Map (Instructions Page 44) 

 
A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following 

information. The applicant’s property line and the buffer zone line may be distinguished by 
using dashes or symbols and appropriate labels.  

• The applicant's property boundary; 
• The required buffer zone; and 
• Each treatment unit; and 
• The distance from each treatment unit to the property boundaries. 

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met. 
Check all that apply. 

☒  Ownership 

☐  Restrictive easement 

☐  Nuisance odor control 

☐  Variance 

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding 
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)? 

☒   Yes ☐   No 

  

000038



000039



TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 17 of 22 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr.  

First and Last Name: Daniel Ryan 

Credential (P.E, P.G., Ph.D., etc.): P.E. 

Title: Vice President 

Mailing Address: 7500 Rialto Blvd. Building II, Suite 100 

City, State, Zip Code: Austin, TX 78735 

Phone No.: 512-439-4700 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: dryan@lja.com 

2. List the county in which the facility is located: Caldwell County 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
Click here to enter text. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

From the proposed treatment plant, effluent will be discharged into an onsite pond which 
is conveyed to West Fort Plum Creek. West Fort Plum Creek then flows to the South to a 
junction with Plum Creek (Segment 1810), which then connects to the San Marcos River 
(Segment 1808) at the Caldwell/Gonzales County Line. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☒   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 

000040



TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 18 of 22 

☐   Disturbance of vegetation or wetlands 

6. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
Approximately 1200 acres to be impacted through construction of subdivision 
improvements. No planned sealing of caves or other features.  

7. Describe existing disturbances, vegetation, and land use:  
Farming Land and Residential 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

8. List construction dates of all buildings and structures on the property: 
Residential – 1930, Residential – 1990, Residential – 2000, Residential – 2001, Residential – 
2005, Miscellaneous - 2001 

9. Provide a brief history of the property, and name of the architect/builder, if known. 
Property is mostly undeveloped with some residential property owned by McDonald Family 
trust. 

000041



000042



 
TCEQ-10054 (06/01/2017) Page 1 of 80 
Domestic Wastewater Permit Application, Technical Reports 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  

DOMESTIC TECHNICAL REPORT 1.0 

The Following Is Required For All Applications  

Renewal, New, And Amendment 

Section 1. Permitted or Proposed Flows (Instructions Page 51) 

A. Existing/Interim I Phase 

Design Flow (MGD): 0.325 

2-Hr Peak Flow (MGD): 1.30  

Estimated construction start date: 7/1/2023 

Estimated waste disposal start date: 12/1/2023 

B. Interim II Phase 

Design Flow (MGD): 0.65 

2-Hr Peak Flow (MGD): 2.60 

Estimated construction start date: 7/1/2024 

Estimated waste disposal start date: 12/1/2024 

C. Final Phase 

Design Flow (MGD): 0.975 

2-Hr Peak Flow (MGD): 3.90 

Estimated construction start date: 7/1/2025 

Estimated waste disposal start date: 12/1/2025 

D. Current operating phase: N/A New WWTP 

Provide the startup date of the facility: Click here to enter text. 

Section 2. Treatment Process (Instructions Page 51) 

A. Treatment process description 

Provide a detailed description of the treatment process. Include the type of 

000043



 

TCEQ-10054 (06/01/2017) Page 2 of 80 
Domestic Wastewater Permit Application, Technical Reports 

treatment plant, mode of operation, and all treatment units. Start with the 
plant’s head works and finish with the point of discharge. Include all sludge 
processing and drying units. If more than one phase exists or is proposed 
in the permit, a description of each phase must be provided.  Process 
description: 
The facility is to be constructed in three phases with a total design flow of 
975,000 gpd. Each phase will each treat 325,000 gpd. Each phase will operate as a 
suspended-growth activated sludge process in the extended aeration mode.  The 
treatment units include a bar screen, aeration basin, clarifier, chlorine contact 
basin and an aerobic digester.  Wastewater will be pumped into the plant where it 
will enter the aeration basin through a bar screen.  The influent will then pass 
through the aeration zone and flow into a clarifier.  From the clarifier, the 
effluent will flow to a chlorine contact basin for disinfection.  This facility will 
also utilize a digester for sludge holding, prior to haul off. 

Port or pipe diameter at the discharge point, in inches: 8 inches 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and 
dimensions (length, width, depth) of each treatment unit, accounting for all 
phases of operation. 

Table 1.0(1) – Treatment Units 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

AERATION BASIN 3 (1 per phase) Phase 1: 61.5’L x 44’W x 10’D 

Phase 2: 61.5’L x 44’W x 10’D 

Phase 3: 61.5’L x 44’W x 10’D 

CLARIFIER 3 (1 per phase) Phase 1: 31’  DIA x 10’ D 

Phase 2: 31’  DIA x 10’ D 

Phase 3: 31’  DIA x 10’ D 

AEROBIC DIGESTER 3 (1 per phase) Phase 1: 18.5’L x 44’W x 10’D 

Phase 2: 18.5’L x 44’W x 10’D 

Phase 3: 18.5’L x 44’W x 10’D 

CHLORINE CONTACT 

CHAMBER 

3 (1 per phase) Phase 1: 4.5’L x 44’W x 10’D 

Phase 2: 4.5’L x 44’W x 10’D 

Phase 3: 4.5’L x 44’W x 10’D 

   

000044



 
TCEQ-10054 (06/01/2017) Page 3 of 80 
Domestic Wastewater Permit Application, Technical Reports 

Section 3. Site Drawing (Instructions Page 52) 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• If land disposal of effluent, the boundaries of the disposal site and all 

storage/holding ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land 

application or disposal site. 

Attachment: APPENDIX H 

Provide the name and a description of the area served by the treatment facility. 

1200 Acre Lockhart Tract: A 3,975 lot single-family residential subdivision. 

Section 4. Unbuilt Phases (Instructions Page 52) 

Is the application for a renewal of a permit that contains an unbuilt phase or 

phases? 

Yes ☐    No ☒    

If yes, does the existing permit contain a phase that has not been constructed 
within five years of being authorized by the TCEQ? 

Yes ☐    No ☐    

If yes, provide a detailed discussion regarding the continued need for the 
unbuilt phase. Failure to provide sufficient justification may result in the 
Executive Director recommending denial of the unbuilt phase or phases. 

Click here to enter text. 

000045



 
TCEQ-10054 (06/01/2017) Page 4 of 80 
Domestic Wastewater Permit Application, Technical Reports 

Section 5. Closure Plans (Instructions Page 53) 

Have any treatment units been taken out of service permanently, or will any 
units be taken out of service in the next five years? 

Yes ☐    No ☒    

If yes, was a closure plan submitted to the TCEQ? 

Yes ☐    No ☐    

If yes, provide a brief description of the closure and the date of plan approval. 

Click here to enter text. 

Section 6. Permit Specific Requirements (Instructions Page 53) 

For applicants with an existing permit, check the Other Requirements or 
Special Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and 
each proposed phase? 

Yes ☐    No ☒    

If yes, provide the date(s) of approval for each phase: Click here to enter 

text. 

Provide information, including dates, on any actions taken to meet a 
requirement or provision pertaining to the submission of a summary 
transmittal letter. Provide a copy of an approval letter from the TCEQ, if 
applicable. 

Click here to enter text. 

B. Buffer zones 

Have the buffer zone requirements been met? 

Yes ☒    No ☐    

Provide information below, including dates, on any actions taken to meet the 
conditions of the buffer zone. If available, provide any new documentation 

000046



 

TCEQ-10054 (06/01/2017) Page 5 of 80 
Domestic Wastewater Permit Application, Technical Reports 

relevant to maintaining the buffer zones. 
150’ Buffer around the treatment plant. 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing 
permit require submission of any other information or other required 
actions? Examples include Notification of Completion, progress reports, soil 
monitoring data, etc.  

Yes ☐    No ☒    

If yes, provide information below on the status of any actions taken to meet 
the conditions of an Other Requirement or Special Provision. 
Click here to enter text. 

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that 
treats and decants or accepts transported loads of grit and grease waste that 
are discharged directly to the wastewater treatment plant prior to any 
treatment? 

Yes ☐    No ☒    

If No, stop here and continue with Subsection E. Stormwater Management. 

2. Grit and grease processing 

Describe below how the grit and grease waste is treated at the facility. In 
your description, include how and where the grit and grease is introduced to 
the treatment works and how it is separated or processed. Provide a flow 
diagram showing how grit and grease is processed at the facility. 

000047



 

TCEQ-10054 (06/01/2017) Page 6 of 80 
Domestic Wastewater Permit Application, Technical Reports 

Click here to enter text. 

3. Grit disposal 

Does the facility have a Municipal Solid Waste (MSW) registration or permit 
for grit disposal? 

Yes ☐    No ☐    

If No, contact the TCEQ Municipal Solid Waste team at 512-239-0000. Note: 
A registration or permit is required for grit disposal. Grit shall not be 
combined with treatment plant sludge. See the instruction booklet for 
additional information on grit disposal requirements and restrictions. 

Describe the method of grit disposal.  
Click here to enter text. 

4. Grease and decanted liquid disposal 

Note: A registration or permit is required for grease disposal. Grease shall 
not be combined with treatment plant sludge. For more information, contact 
the TCEQ Municipal Solid Waste team at 512-239-0000. 

Describe how the decant and grease are treated and disposed of after grit 
separation. 
Click here to enter text. 

E. Stormwater management 

1. Applicability  

Does the facility have a design flow of 1.0 MGD or greater in any phase?   

Yes ☐    No ☒    

Does the facility have an approved pretreatment program, under 40 CFR Part 